
 

 

 

 

CRANFIELD UNIVERSITY 

 

 

 

 

Francisco Adriano Pereira Simões 

 

 

 

 

A new route to recover phosphorus from wastewater: biological 

struvite production 

 

 

 

 

School of Water, Environment and Energy 

Research Degree 

 

 

 

PhD 

Academic Year: 2013 - 2017 

 

 

 

 

Supervisors:  Dr. Ana Soares and Prof. Tom Stephenson 

July 2017  

 

 



 

 

 

CRANFIELD UNIVERSITY 

 

 

 

School of Water, Environment and Energy 

Research Degree 

 

 

PhD 

 

 

Academic Year 2013 - 2017 

 

 

Francisco Adriano Pereira Simões 

 

 

A new route to recover phosphorus from wastewater: biological 

struvite production 

 

 

 

Supervisors:  Dr. Ana Soares and Prof. Tom Stephenson 
[...]
treatment processes’, Water Science and Technology, 63(4), pp. 804–810. doi: 

10.2166/wst.2011.312. 

Jaffer, Y., Clark, T. A., Pearce, P. and Parsons, S. A. (2002) ‘Potential 

phosphorus recovery by struvite formation’, Water research, 36(7), pp. 1834–

1842. Available at: http://www.ncbi.nlm.nih.gov/pubmed/12044083. 

Jardin, N. and Pöpel, H. J. (1994) ‘Phosphate release of sludges from 

enhanced biological P-removal during digestion’, Water Science and 

Technology, 30(6), pp. 281–292. Available at: 

http://www.iwaponline.com/wst/03006/wst030060281.htm (Accessed: 31 

January 2014). 

Jasinski, S. M. (2016) ‘Mineral Commodity Summaries: Phosphate Rock’. U. S. 

Geological Survey, pp. 124–125. Available at: 

https://minerals.usgs.gov/minerals/pubs/commodity/phosphate_rock/mcs-2016-

phosp.pdf. 

Katsou, E., Frison, N., Malamis, S. and Fatone, F. (2014) ‘Use of external 

carbon sources derived from biowaste for short-cut nutrient removal from 

anaerobic effluents’, Water Science and Technology, 69(9), pp. 1853–1858. doi: 

10.2166/wst.2014.089. 

Kurade, M. B., Murugesan, K., Selvam, A., Yu, S. M. and Wong, J. W. C. (2014) 

‘Ferric biogenic flocculant produced by Acidithiobacillus ferrooxidans enable 

rapid dewaterability of municipal sewage sludge: A comparison with commercial 

cationic polymer’, International Biodeterioration and Biodegradation. Elsevier 



 

122 

Ltd, 96(11), pp. 105–111. doi: 10.1016/j.ibiod.2014.09.001. 

Majed, N., Li, Y. and Gu, A. Z. (2012) ‘Advances in techniques for phosphorus 

analysis in biological sources’, Current opinion in biotechnology. Elsevier Ltd, 

23(6), pp. 852–859. doi: 10.1016/j.copbio.2012.06.002. 

Martí, N., Pastor, L., Bouzas, A., Ferrer, J. and Seco, A. (2010) ‘Phosphorus 

recovery by struvite crystallization in WWTPs: influence of the sludge treatment 

line operation’, Water research, 44(7), pp. 2371–2379. doi: 

10.1016/j.watres.2009.12.043. 

Myung, J., Strong, N. I., Galega, W. M., Sundstrom, E. R., Flanagan, J. C. A., 

Woo, S.-G., Waymouth, R. M. and Criddle, C. S. (2014) ‘Disassembly and 

reassembly of polyhydroxyalkanoates: recycling through abiotic 

depolymerization and biotic repolymerization’, Bioresource technology. Elsevier 

Ltd, 170(10), pp. 167–174. doi: 10.1016/j.biortech.2014.07.105. 

Parsons, S. A., Wall, F., Doyle, J. D., Oldring, K. and Churchley, J. (2001) 

‘Assesing the potential for struvite recovery at sewage treatment works’, 

Environmental technology, 22(11), pp. 1279–1286. doi: 

10.1080/09593332208618188. 

Pastor, L., Mangin, D., Ferrer, J. and Seco, A. (2010) ‘Struvite formation from 

the supernatants of an anaerobic digestion pilot plant’, Bioresource technology. 

Elsevier Ltd, 101(1), pp. 118–125. doi: 10.1016/j.biortech.2009.08.002. 

Pastor, L., Martí, N., Bouzas, A. and Seco, A. (2008) ‘Sewage sludge 

management for phosphorus recovery as struvite in EBPR wastewater 

treatment plants’, Bioresource technology, 99(11), pp. 4817–4824. doi: 

10.1016/j.biortech.2007.09.054. 

Sidat, M., Bux, F. and Kasan, H. C. (1999) ‘Polyphosphate accumulation by 

bacteria isolated from activated sludge’, Water SA, 25(2), pp. 175–179. 

Simoes, F., Vale, P., Stephenson, T. and Soares, A. (2017a) ‘Optimising the 

growth of Brevibacterium antiquum in sludge liquors for biological induced 

struvite production (submitted)’, Environmental Technology, XX(XX), p. XX. 



 

123 

Simoes, F., Vale, P., Stephenson, T. and Soares, A. (2017b) ‘The role of pH on 

the biological struvite production in digested sludge dewatering liquors 

(submitted)’, Scientific Reports. Nature Publishing Group, XX(XX), p. XX. 

Smirnov, A., Suzina, N. E., Chudinova, N., Kulakovskaya, T. V and Kulaev, I. S. 

(2005) ‘Formation of insoluble magnesium phosphates during growth of the 

archaea Halorubrum distributum and Halobacterium salinarium and the 

bacterium Brevibacterium antiquum’, FEMS microbiology ecology, 52(1), pp. 

129–137. doi: 10.1016/j.femsec.2004.10.012. 

Soares, A., Veesam, M., Simoes, F., Wood, E., Parsons, S. A. and Stephenson, 

T. (2014) ‘Bio-Struvite: A New Route to Recover Phosphorus from Wastewater’, 

CLEAN – Soil, Air, Water, 42(7), pp. 994–997. doi: 10.1002/clen.201300287. 

Xie, C., Zhao, J., Tang, J., Xu, J., Lin, X. and Xu, X. (2011) ‘The phosphorus 

fractions and alkaline phosphatase activities in sludge’, Bioresource 

Technology. Elsevier Ltd, 102(3), pp. 2455–2461. doi: 

10.1016/j.biortech.2010.11.011. 

 





 

125 

Chapter 6 Enrichment Brevibacterium antiquum in 

sludge dewatering liquors in open mixed-culture 

conditions to produce bio-struvite 

 

Francisco Simoesa, Yoann Goaveca, Catarina Rosa-Fernandesa, Peter Valeb, 

Tom Stephensona, Ana Soaresa 

aCranfield Water Science Institute, Cranfield University, Cranfield, MK43 0AL, UK 

bTechnology and Development, Severn Trent Water Ltd., Avon House, St. Martins 

Road, Coventry, CV3 6PR, UK 

 

Abstract 

Brevibacterium antiquum has been shown to mediate the formation of struvite 

from wastewater sludge dewatering liquors in sterile conditions. This work 

investigated the application of B. antiquum in sludge dewatering liquors under 

open mixed-culture conditions. A sequencing batch reactor (SBR) was run with 

sludge dewatering liquors collected from a full-scale wastewater treatment 

plant. Sodium chloride (3% w/v) was used as selective pressure agent aimed to 

favour the growth of B. antiquum. Flow cytometry intact cell counts, and 

bacterial community profiling using 16S rRNA gene barcoded pyrosequencing, 

were done to measure changes in microbial community and assess the 

enrichment of B. antiquum. The results showed that B. antiquum represented 

only 2.8%, and 0.9% of the bacteria found after 13, and 25 days, respectively, 

and hence the enrichment strategy was not successful. Furthermore, no struvite 

was collected at the end of the tests. Other strategies were proposed for 

enriching B. antiquum such as improving the retention of B. antiquum cells 

within the SBR, and increasing the selective pressure to limit the growth the 

competing indigenous microorganisms and favour B. antiquum growth. 



 

126 

Keywords 

Biomineralization; phosphorus recovery; wastewater; sequencing batch reactor; 

selective agent; growth rate; bioaugmentation.  

 

6.1 Introduction 

Brevibacterium antiquum has been shown to achieve phosphorus recovery from 

wastewater sludge dewatering liquors via biological formation of struvite crystals 

(bio-struvite) (Soares et al., 2014). However, this was accomplished in sterile 

conditions with single-culture incubation. Conventional wastewater treatment 

processes are completed in open mixed-culture conditions.  Existing biological 

wastewater treatment processes are designed to enrich specific microbial 

communities, with the goal of removing particular pollutants from the 

wastewater. The enrichment is accomplished by a combination of specific bio-

reactor design and operational conditions that results in the selective pressure 

that favours the growth rate of the target microorganisms.  

The development of a bio-struvite process using bacteria such as B. antiquum, 

to recover phosphorus from wastewater, should ideally be done in open mixed-

culture conditions, removing the need for sterilization of the wastewater, which 

is energy intensive resulting in increased costs. Sequencing batch reactors 

(SBRs) have been pointed to be a convenient reactor design for the enrichment 

of microorganisms. SBRs have been used to enrich Anammox bacteria and 

implementation of the process (Strous et al., 1998, Sánchez Guillén et al., 

2016). Recently, the bio-plastic accumulating bacteria Plasticicumulans 

acidovorans was enriched to a relative abundance of >70% in a pilot-scale SBR 

using fermented wastewater (Tamis et al., 2014). The simplicity of the SBR 

allows independent control of parameters such as residence time, solids 

retention, and the tailoring of alternating aerobic, anoxic and anaerobic stages. 

Furthermore, SBR can be combined with different physical processes such as 

sedimentation or membranes (Du et al., 2014) which can be advantageous for 

the recovery of bio-struvite.  



 

127 

In batch incubation, in single-culture conditions, B. antiquum was able to grow 

at a rate of 0.9 1/d in sludge dewatering liquors, and at 3.4 1/d when 

supplementing acetate (562-1686 mg COD/L) and sodium chloride (NaCl, 1.5 to 

4.5% w/v) (Simoes et al., 2017a). However, bio-struvite formation was shown to 

be hindered by NaCl, and a two-stage approach was necessary. B. antiquum 

growth was favoured with acetate and NaCl (1st stage), and bio-struvite 

formation was promoted in a stage without NaCl (2nd stage) (Simoes et al., 

2017a). Previously, bio-struvite production in sludge dewatering liquors with 

45 mg P/L reached 77 mg/L after 4 days of incubation. Hence, in this study, an 

SBR process was designed to cycle a stage promoting the growth in sludge 

dewatering liquors supplemented with acetate and NaCl, followed by a stage 

with addition of acetate but no NaCl to allow for bio-struvite formation.  

Solids retention in SBR is typically achieved with a sedimentation stage. The 

length of the settling time depends on both the characteristics of the particles, 

and the characteristics of the liquid matrix. The choice of settling conditions is 

recommended to be done based on experimental testing (Tchobanoglous et al., 

2003). However, there are no reference values for the settling of B. antiquum in 

sludge dewatering liquors. Settling times for biomass on other wastewater 

biological processes using sludge dewatering liquors include: 15 min for 

Anammox in synthetic mineral medium (Strous et al., 1998), and 40 min for both 

Anammox and nitrate denitrification bacteria (Du et al., 2014). 

The aim of this study was to enrich B. antiquum in wastewater sludge 

dewatering liquors under open mixed-culture conditions, using a SBR 

supplemented with acetate and NaCl to favour B. antiquum growth (1st stage), 

followed by a 3-days stage with acetate and no NaCl, to allow for bio-struvite 

formation (2nd stage). The sludge in the mixed culture together with B. antiquum 

were settled for 30 min at the end of each stage, before removing 90% of the 

supernatant, that was replaced with fresh sludge dewatering liquors. 



 

128 

6.2 Materials and Methods 

6.2.1 Biological material 

Brevibacterium antiquum (VKM Ac-2118) was acquired from the German 

Resource Centre for Biological Material (DSMZ, Braunschweig, Germany). 

Starter cultures were grown for 4 days in autoclaved (121°C, 20 min) synthetic 

media (4 g/L of yeast extract, 2 g/L of magnesium sulphate heptahydrate, and 2 

g/L of di-potassium hydrogen phosphate). The bacteria was incubated at room 

temperature (20-25°C), in an orbital shaker at 150 rpm (Stuart SSL1, Fisher 

Scientific, Loughborough, UK). 

6.2.2 Source of sludge dewatering liquors 

Sludge dewatering liquors were collected from a full-scale municipal wastewater 

treatment plant (WWTP) with an average inlet flow of 1 m3/s and biological 

nutrient removal activated sludge as secondary treatment. Onsite primary and 

secondary sludge, and import sludge from neighbouring WWTP (40% v/v) were 

digested in a standard mesophilic anaerobic digesters, and then hold for 10 to 

27 days before dewatering. Sludge dewatering liquors were obtained from the 

centrate from a horizontal centrifuge-decanter used to separate sludge cake 

(22% solids) from the digested sludge (7% solids), with the help of cationic 

polymer flocculant, anti-scale, and anti-foam agents. 

6.2.3 Operation and set-up of the SBR  

The SBR were set-up with four 500 mL borosilicate-glass Duran bottles, inside 

a water bath kept at temperature between 20-25°C. Magnetic stirrers were used 

in each SBR to keep the media in suspension and ensure aeration. Dissolved 

oxygen was measured at the end of stage 1 of cycle 2, with concentrations of 

6.2 mg O2/L. 

Two SBR were inoculated with B. antiquum (replicates Ba and Bb) and 

compared with two control non-inoculated SBR (replicates Sa and Sb). All 4 

SBRs were run for 25 days, for a total of 6 cycles. In order to emulate a process 

where freshly produced sludge liquors, with a microbial population adapted to 



 

129 

anaerobic conditions, are added to a reactor enriched with B. antiquum, initial 

inoculation was done with a one-time addition (10% v/v) of B. antiquum cells 

resuspended in sterile 0.9% w/v NaCl aqueous solution, after being centrifuged 

(Sanyo MSE Falcon 6/300 centrifuge, 2400g, 5 min) from the starter culture. 

Stabilizing the reactor first was not done to prevent having B. antiquum 

competing with a microbial population adapted to the conditions of the reactor. 

Sterile 0.9% w/v NaCl solution was added to the control un-inoculated reactors 

at the same ratio. The expected solids retention time of the SBRs enriched with 

B. antiquum was 21 days, based on a yield coeficient of 9.9×108 cells/mg COD, 

and the maximum number of B. antiquum cells observed in sludge liquors 

13.6×108 cells/mL (Simoes et al., 2017a) and a using endogenous decay 

coeficient of 0.1 1/d and fraction of biomass that remains as cell debris of 10% 

(Tchobanoglous et al., 2003). Each SBR cycle was made of 3 stages: 1 day 

supplement with 3% w/v NaCl and 562 mg COD/L as acetate (stage 1); 3 days 

supplement with 562 mg COD/L as acetate (without added NaCl) (stage 2) and 

settling (30 minutes before decanting out approximately 90% of the volume, 

leaving 40 mL of spent sludge dewatering liquors in the SBR). Each SBR cycle 

was started by adding 360 mL of fresh sludge dewatering liquors to the reactor. 

On-off pH controllers (Wenbo PH-2010, Pivotal Systems, Leeds, UK) were used 

to ensure the pH was kept below 8.0. Each of the controllers activated a 

peristaltic pump (Watson Marlow 120S, Falmouth Cornwall, UK) that supplied 

5M HCl acid solution to the reactors at a rate of 10 rpm via a 0.6 mm bore-size 

Marprene tubing (Fischer Scientific, Loughborough, UK). During the settling 

periods, the pH controller probes were immersed for 10 min in a 2% Decon 90 

alkaline solution for washing, and calibrated with pH 7, and pH 10 standard 

solutions (Fischer Scientific, Loughborough, UK). 

6.2.4 Bacterial community profiling with barcoded pyrosequencing 

of 16S rRNA gene fragments 

Sludge dewatering liquors samples were mixed with an equal volume of 100% 

ethanol (Acros Organics, Fisher Scientific, Loughborough, UK) and kept frozen 

at -80°C until analysed. After thawing, the samples were placed in a lysing 

matrix tube and the DNA was extracted using the MPBio FastDNA Spin Kit for 



 

130 

soil (Santa Ana, USA). The V4 and V5 regions of the 16S ribosomal RNA gene 

were targeted with the universal primers 515F and 926R (Quince et al., 2011). 

Sample multiplexing was accomplished with the use of error correcting Golay 

barcodes (Hamady and Knight, 2009). Polymerase chain reaction (PCR) 

amplified products (amplicons) were purified using HighPrep magnetic beads 

(Magbio, Gaithersburg USA) and quantified using QuantiFluor ONE (Promega, 

Madison USA). An equimolar pool of amplicons was sequenced using Illumina 

MiSeq with 2x300 v2 chemistry (Illumina, San Diego USA). The number of 

reads per sample varied from 3.4×105 to 1.6×106. The sequences were 

analysed in QIIME 1.9 software (Caporaso et al., 2010) and the SILVA 16S 

rRNA gene database v123.1 (Quast et al., 2013). 

6.2.5 Analytical methods 

Intact cell counts were measured at the end of cycles 3 and 6, using flow 

cytometry. SYBR Green I and propidium iodide dye mixture was allowed to 

incubate with the samples for 11 min at 37°C, following the procedure detailed 

previously (Simoes et al., 2017b).  

The presence of bio-struvite was monitored at the end of all cycles. One drop of 

settled sludge was collected with a glass Pasteur pipette from the bottom of the 